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If unsigned by the tester this is because the tester Is

site based and therefore unable to sign this Certificate

of Test. However, all work has been checked,

validated and approved prior to inclusion.

This Certificate of Test is copyright. Reproduction of

the whole or any part thereof must not be made
without the express permission of VINCI Technology

Centre UK Limited.

This Certificate of Test and the results shown are

based upon the information, drawings, samples and

tests referred to herein.

VINCI Technology Centre UK Limited accepts no

liability for any damages, charges, costs (including,

but not limited to, legal costs) or expenses in respect

of or in relation to any damage to any property or

other loss (save for death or personal injury

occasioned by reason of any negligence on the part of
VINCI Technology Centre UK Limited) whatsoever

arising directly or indirectly from the use of this

Certificate of Test, or the use of any goods or

materials referred to in this Certificate of Test.
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Date tested: 06 November2015 DFT: 1.4mm

ENDOF CERTIFICATE

At 100%Elongation After Recovery PercentVTC Original Length Aft. Elongation Original Length Aft. Elongation RecoveryRef Length Elongation Length Recovery After Rec.
(mm) (mm) % (mm) (mm) % %

150203 25.0 50.0 100.0 25.0 26.0 4.0 96.0
150204 25.0 50.0 100.0 25.0 26.2 4.8 95.2
150205 25.0 50.0 100.0 25.0 26.1 4.4 95.6
150206 25.0 50.0 100.0 25.0 26.6 6.4 93.6
150207 25.0 50.0 100.0 25.0 26.6 6.4 93.6
Ave 5.2 94.8

Table 3

4.2 Results for the Recovery of 100%Elongation Testing
The test results for the recoveryof elongationtesting are given in Table 3 below.

RECOVERYFROM100%ELONGATIONof ROOFTEXMEMBRANE

Date tested: 06 November2015 DFT: 1.4mm

VTC Original Extension Load at Test Tensile Elongation
Ref Length at Failure Failure Area Strength at Failure

(mm) (mrn) (N) (rnm") (N/mm2) (%)
150198 25.0 190.5 18.0 8.4 2.14 762
150199 25.0 184.9 16.0 8.4 1.90 740
150200 25.0 121.9 16.0 8.4 1.90 488
150201 25.0 224.7 20.0 8.4 2.38 899
150202 25.0 222.9 18.0 8.4 2.14 892
Average 2.1 756

Table 2
TENSILESTRESSand ELONGATIONof ROOFTEXMEMBRANE

4.1 Results for Tensile Strength & Elongation Testing
The results of the tensile strengthand elongationtesting are shown in Table 2 below.

4. TEST RESULTS AND SPECIFICATION REQUIREMENTS
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